
INITIATION OF TRANSMUCOSAL BUPRENORPHINE FOR OPIOID USE DISORDER

Typical buprenorphine dosing on 
Day 1: 2 mg given once

Educate patient about goal of slow
buprenorphine titration to maximize

benefits (e.g., no opioid craving, achieve
opioid blockade) and minimize risks 

(e.g., oversedation).
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When in moderate withdrawal

Typical daily maintenance dose: 
8-24 mg. Individualize dosing to achieve
opioid blockade and eliminate cravings.
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Typical buprenorphine dosing on 
Day 1: 2-4 mg given every 2 hours 

(Day 1 cumulative dose ~24 mg)

If conducting community initiation,
provide patient education. 
Provide withdrawal management
medications and patient education
regarding administration and use.

Slowly titrate buprenorphine, 
increasing daily dose by 2-4 mg every 3-5

days as tolerated until opioid blockade
and elimination of cravings are achieved. 

To avoid precipitated withdrawal:
Educate patient on the need to be in
moderate withdrawal prior to starting
buprenorphine.
For persons using fentanyl, strongly
advise waiting ≥24-36 hours after last
use prior to starting buprenorphine.
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1. May include individuals who were recently released from incarceration, have a history of opioid use disorder but are not currently using opioids, or
are switching from naltrexone.

2. ≥4 symptoms increasing from normal or a COWS score of ≥13.
3. View Grayken TTA’s buprenorphine initiation guide for patients.
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NOTE: Buprenorphine initiation can be challenging, especially as high-potency synthetic opioids, namely fentanyl, have saturated the US opioid supply.
Thus, when considering starting buprenorphine it is critical to utilize clinical experience, judgment, and shared decision-making to determine the best
plan of care and setting to initiate buprenorphine treatment. For challenging patient cases, consultation with an addiction expert through the Providers
Clinical Support System or National Clinician Consultation Center may be beneficial to determine the next best steps.

https://pcssnow.org/mentoring/
https://pcssnow.org/mentoring/
https://nccc.ucsf.edu/

